390 DUKE, orange - B.D. 2024 <2024><US><F4375X1>

SUBFRAME
68215
Pos Part Number Description Additional Text Quantity
1 96303002002C1 SUB FRAME RR RH JP111122 BLK M 1.00
2 96303002001C1 SUB FRAME RR LH JP111121 BLK M 1.00
3 96303002060 fuel tank bracket rear 1.00
4 96303002080 rear subframe bracket 1.00
5 96303002071 lower subframe mounting 1.00
6 90130028000 FLANGED BOLT M10X1,25X30 2.00
7 J690001100200 washer plain 1.00
8 J900001011800 bolt socket M10x1.25 1.00
9 J900000803501 bolt flanged M8x1,25 1.00
10 J650001601500 grommet tank mount 2.00
11 J800000707400 tank mount bushing 1.00
12 J900000601900 AH oval head screw M6x19 4.00
13 J912060181 bolt master kac 4.00
14 J690000620000 WASHER PLAIN 4.00
15 96303089000 Plug 4.00
16 90130003007 DOWEL D14 1.00
17 90103007000 Bolt Socket Head M8 4.00




